

Fire Test Certificate – Specimen

Fabric: Eclipse Lining 2.8
Type: BS5867 Part 2 Type B

J&C Joel 
Inspiration in every performance

NOTE: The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat, as in a conflagrations.

Enquiry No: 45595

Lot No: D11133

PWG Order No: 86259 (2018)

Description:

- Method of test**
Six specimens,(3 warp direction and 3 weft direction)were then cut from the above sample, and after appropriate conditioning, these were tested for flammability, according to Test 2 of BS EN ISO 15025:2002, with the results obtained assessed according to the Type B performance requirements of BS 5867:Part 2:2008.
- Summary of Results**
None of the six specimens tested permitted flaming or a hole to reach the top edge or either vertical edges. There was no flaming debris, the maximum time of afterglow for any single specimen was 0.64 seconds.
- Assessment**
This sample of fabric when tested for flammability, according to Test 2 of BS EN ISO 15025:2002, COMPLIED with the type B performance requirements of BS 5867:Part 2 2008.

If wetted in any way it is essential to re-treat the fabric to meet flammability requirements.

Tested by: 

Date: 8/10/18

Checked and approved by: 